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1 TEST CERTIFICATION

Product 1200M MultiService In-Wall Access Point
Model ASW120
Brand Axilspot
Tested April 28~June 22, 2017
Applicant Axilspot Communication Co., Ltd.
A302 Han'’s Innovation Building, No.9018 beihuan Ave, Nanshan District, Shenzhen, China
Manufacturer | Axilspot Communication Co., Ltd.
A302 Han’s Innovation Building, N0.9018 beihuan Ave, Nanshan District, Shenzhen, China

APPLICABLE STANDARDS

Standard Test Type Standard Test Type

® Spurious Emissions

15.207(a) | Power Line Conducted Emissions 15.247(d) ® Conducted Measurement
15.209(a) . o
® Radiated Emissions
. 15.247(b)(3)
15.247(a)(2) | 6dB Bandwidth Measurement 15.247(b)(4) Peak Power Measurement
15.247(d) | Band Edges Measurement 15.247(e) | Peak Power Spectral Density

We hereby certify that:

The above equipment was tested by Compliance Certification Services (Shenzhen) Inc.
The test data, data evaluation, test procedures, and equipment configurations shown in this
report were made in accordance with the procedures given in ANSI C63.10: 2013 and the
energy emitted by the sample EUT tested as described in this report is in compliance with
the requirements of FCC Rules Part 15.207, 15.209, 15.247.

The test results of this report relate only to the tested sample EUT identified in this report.

Approved by: Reviewed by:

Sunday Hu Ruby Zhang

Supervisor of EMC Dept. Supervisor of Report Dept.

Compliance Certification Services (Shenzhen) Compliance Certification Services (Shenzhen)
Inc. Inc.
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2 TEST RESULT SUMMARY

APPLICABLE STANDARDS
Standard Test Type Result Remark

15.247(a)(2) | 6dB Bandwidth Measurement Pass Meet the requirement of limit.
15.247(b)(3) , -
15.247(b)(4) Peak Power Measurement Pass Meet the requirement of limit.
15.247(d) Band Edges Measurement Pass Meet the requirement of limit.
15.247(e) Peak Power Spectral Density Pass Meet the requirement of limit.

® Spurious Emissions
15.247(d) ® Conducted Measurement Pass Meet the requirement of limit.
15.209(a) ® Radiated Emissions
15.207(a) Power line Conducted Emissions Pass Meet the requirement of limit.

Note: 1. The statements of test result on the above are decided by the request of test standard only;
the measurement uncertainties are not factored into this compliance determination.
2. The information of measurement uncertainty is available upon the customer’s request.

FCC ID: 2AKIQ-ASW120 Page 5/130
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3 EUT DESCRIPTION

Product 1200M MultiService In-Wall Access Point
Model Number ASW120

Brand Axilspot

Model Discrepancy | N/A

Identify Number C170428201-RP1-1

Received Date April 28, 2017

Power Supply

DC48V power supply by POE or DC48V power supply by adapter

Transmit Power

IEEE 802.11b mode: 15.90dBm (Antenna 0)
IEEE 802.11b mode: 15.20dBm (Antenna 1)
IEEE 802.11g mode: 20.90dBm (Antenna 0)
IEEE 802.11g mode: 20.90dBm (Antenna 1)
IEEE 802.11n HT20 MHz mode: 23.81dBm(Combine with Antenna 0 and Antenna 1)
IEEE 802.11n HT40 MHz mode: 23.51dBm(Combine with Antenna 0 and Antenna 1)

Modulation
Technique

IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)

IEEE 802.11n HT20 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)
IEEE 802.11n HT40 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)

Transmit Data Rate

300Mbps

IEEE 802.11b mode: 11 Channels

Specification

Number of IEEE 802.11g mode: 11 Channels

Channels IEEE 802.11n HT20 MHz mode: 11 Channels
IEEE 802.11n HT40 MHz mode: 7 Channels

Antenna

Internal Antenna with 4dBi gain (Max)

Channels Spacing

IEEE 802.11b/g ,802.11n HT20/HT40 : 5MHz

Temperature Range| -10°C ~ +55°C
Hardware Version |V1.0
Software Version V2.1.0

Note: 1. The sample selected for test was engineering sample that approximated to production product and
was provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: 2AKIQ-ASW120 filing to comply with Section
15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

FCC ID: 2AKIQ-ASW120
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4 TEST METHODOLOGY
4.1. DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.

The EUT run Atheros Radio Test 2(ART2-GUI) Software used to control the EUT for staying
in continuous transmitting and receiving mode is programmed.

Test Iltem Test mode Worse_ mode

Conducted Mode 1: 1000Mbps 10% POE Adapter ||

Ermission Mode 2: 1000Mbps 10% DC Adapter(AC120V/60Hz) X
Mode 3: 1000Mbps 10% DC Adapter(AC240V/50Hz) X

Radiated ] :

Ermission Mode 1: Continuously TX X

After verification, all tests were carried out with the worst case test modes as shown below
except radiated spurious emission below 1GHz, which worst case was in normal link mode
only, and power line conducted emission below 30MHz, which worst case was in normal
link mode.

IEEE802.11b mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 1Mbps data rate were chosen for full testing.

IEEE802.11g mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 6Mbps data rate were chosen for full testing.

IEEE802.11n HT20 mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel
High (2462MHz) with 13Mbps data rate were chosen for full testing.

IEEE 802.11n HT40 mode: Channel Low (2422MHz), Channel Mid (2437MHz) and
Channel High (2452MHz) with 27Mbps data rate were chosen for full testing.

FCC ID: 2AKIQ-ASW120 Page 7/130
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5 SETUP OF EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to form

a representative test configuration during the tests.

No. | Equipment Model No. Serial No. FCCID | Brand | Data Cable |Power Cord
Unshielded | Unshielded
1 | POE Adapter PD-7001G AP";?ABLAI‘QS'W DoC MOt;’"O' 1.50m 1.50m
(RJ45 Cable) | (AC Cable)
Unshielded
1560m
GOSPO (AC Cable)
2 DC Adapter | GP306A-480-100 N/A DoC WER N/A Unshielded
1.20m
(DC Cable)
Unshielded
. 1.50m
Unshielded
3 | Notebook 1# | | MP246M-MG-52 N/A DoC | ACER 12.00m | (AC Cable)
UB Unshielded
(RJ45 Cable)
1.70m
(DC Cable)
Unshielded
Unshielded | A(1:'200arg|e)
4 Notebook 2# X270 N/A DoC | Lenovo 12.00m .
Unshielded
(RJ45 Cable)
1.50m
(DC Cable)
. WDBACY3201AB | WX61ABOU80 Shielded
5 Disk K-PESN 31 DoC WD 0.50m N/A
Unshielded U”fr(‘)'g::ed
6 Access Point ASW120 N/A DoC | Axilspot 1.00m i
(RJ45 Cable) | (RJ40
Cable)
Note:

Grounding was established in accordance with the manufacturer’s requirements and conditions for the
intended use.

5.2. CONFIGURATION OF SYSTEM UNDER TEST
See test photographs attached in Appendix Il for the actual connections between EUT
and support equipment.

FCC ID: 2AKIQ-ASW120
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6 FACILITIES AND ACCREDITATIONS
6.1. FACILITIES

All measurement facilities used to collect the measurement data are located at
No.10-1 Mingkeda Logistics park, No.18, Huanguan South Rd., Guan Lan Town,
Baoan District, Shenzhen, China

The sites are constructed in conformance with the requirements of ANSI C63.10, ANSI
C63.7 and CISPR Publication 22. All receiving equipment conforms to CISPR Publication
16-1, “Radio Interference Measuring Apparatus and Measurement Methods.”

6.2. ACCREDITATIONS

Our laboratories are accredited and approved by the following accreditation body according
to ISO/IEC 17025.

USA A2LA
China CNAS

The measuring facility of laboratories has been authorized or registered by the following
approval agencies.

USA FCC
Japan VCCI (C-4815,R-4320,T-2317, G-10624)
Canada INDUSTRY CANADA

Copies of granted accreditation certificates are available for downloading from our web site,
http://www.ccssz.com

6.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for
tests performed on the EUT as specified in CISPR 16-4-2:

Parameter Uncertainty
RadlatedTIZ?tlsssitlgr?,9360623)200 MHz +/-3.6880dB
Radiated Iﬁ_r;;tsgzg,:%%%zg; 000 MHz +/-3.66950B
Radiated Emission, 1 to 8 GHz +/-5.1782dB
Radiated Emission, 8 to 18 GHz +/-5.2173dB
Conducted Emissions +/-3.6836dB
Band Width 178kHz
Peak Output Power MU +/-1.906dB
Band Edge MU +/-0.182dB
Channel Separation MU 416.178Hz
Duty Cycle MU 0.054ms
Frequency Stability MU 226Hz

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

The measured result is above (below) the specification limit by a margin less than the measurement uncertainty; it is
therefore not possible to state compliance based on the 95% level of confidence. However, the result indicates that
compliance (non-compliance) is more probable than non-compliance) with the specification limit.

FCC ID: 2AKIQ-ASW120 Page 9/130
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7 FCC PART 15.247 REQUIREMENTS

7.1. POWER LINE CONDUCTED EMISSIONS MEASUREMENT
7.1.1. LIMITS OF CONDUCTED EMISSIONS MEASUREMENT

Compliance Certification Services (Shenzhen) InC.  report No.: c170428z01-rP1-1

According to §15.207(a), except as shown in paragraphs (b) and (c) of this section, for an
intentional radiator that is designed to be connected to the public utility (AC) power line, the
radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following
table, as measured using a 50 pH/50 ohms line impedance stabilization network (LISN).
Compliance with the provisions of this paragraph shall be based on the measurement of the
radio frequency voltage between each power line and ground at the power terminal. The
lower limit applies at the boundary between the frequency ranges.

Limits
Frequency Range (dBuV)
(MHz) Quasi-peak Average
0.15to 0.50 66 to 56* 56 to 46*
0.50t0 5 56 46
5 to 30 60 50

NOTE:

(1) The lower limit shall apply at the transition frequencies.

(2) The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

(3) All emanations from a class A/B digital device or system, including any network of conductors and
apparatus connected thereto, shall not exceed the level of field strengths specified above.

7.1.2. TEST INSTRUMENTS

Conducted Emission Test Site

Na.me 2 Manufacturer Model Number ([Serial Number _Last_ _Due_
Equipment Calibration | Calibration
EMI TEST RECEIVER | ROHDE&SCHWARZ ESCI 100783 02/11/2017 02/10/2018
LISN(EUT) ROHDE&SCHWARZ ENV216 101543-WX 02/11/2017 02/10/2018
LISN EMCO 3825/2 8901-1459 02/12/2017 02/11/2018
Temp. / Humidity Meter VICTOR HTC-1 N/A 02/15/2017 02/14/2018
Test S/IW FARAD EZ-EMC/ CCS-3A1-CE

NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. N.C.R = No Calibration Request.

FCC ID: 2AKIQ-ASW120 Page 10/130
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7.1.3. TEST PROCEDURES (please refer to measurement standard)

The EUT and Support equipment, if needed, was placed on a non-conducted table,
which is 0.8m above the ground plane and 0.4m away from the conducted wall.

The test equipment EUT installed received AC main power, through a Line Impedance
Stabilization Network (LISN), which supplied power source and was grounded to the
ground plane. All support equipment power received from a second LISN. The two
LISNs provide 50 ohm/ 50uH of coupling impedance for the measuring instrument.

The EUT test program was started. Emissions were measured on each current carrying
line of the EUT using an EMI Test Receiver connected to the LISN powering the EUT.

The frequency range from 150 kHz to 30 MHz was searched. The test data of the
worst-case condition(s) was recorded. Emission levels under limit 20dB were not
recorded.

FCC ID: 2AKIQ-ASW120 Page 11/130
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7.1.4. TEST SETUP

40cm

Vert. reference plane

EUT

Y

80cm

/ EMI receiver
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g O
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O

LISN

e

S~

Reference ground plane

For the actual test configuration, please refer to the related item - Photographs of the
Test Configuration.

7.1.5. DATA SAMPLE

F QuasiPeak | Average | Correction |QuasiPeak | Average | QuasiPeak | Average | QuasiPeak | Average | Remark
r?:\‘nl;lez';cy Reading [Reading| Factor Result Result Limit Limit Margin Margin .
(dBuV) | (dBuV) | (dB) (dBuV) | (dBuV) | (dBuV) | (dBuV) | (dB) (aB) |(Pass/Fail)

XXXXX | 32.69 25.65 11.52 44.21 37.17 65.78 5579 | -2157 | -18.62 | Pass

Factor = Insertion loss of LISN + Cable Loss

Result = Quasi-peak Reading/ Average Reading + Factor

Limit = Limit stated in standard

Margin = Result (dBuV) — Limit (dBuV)

FCC ID: 2AKIQ-ASW120 Page 12/130
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7.1.6. TEST RESULTS

ot

Model No. ASW120 RBW,VBW 9 kHz
Environmental 1,500 450, Ry Test Mode Mode 2
Conditions
Tested by David Dong Line L1
Test Date May 23, 2017 Test Voltage AC 120V/60Hz
80.0 dBuy
aP: —_—
AVG:
i 2
| 3
| \/LW | i

W peak

TR Y
0.0
0.150 0.5 (MHz) 5 30.000
QuasiPeak | Average | Correction | QuasiPeak | Average | QuasiPeak | Average | QuasiPeak | Average | Remark
Frequency . . . . . )
(MHz) Reading |Reading| Factor Result Result Limit Limit Margin Margin .
(dBuV) | (dBuv) | (dB) (dBuV) | (dBuv) | (dBuv) | (dBuv) | (dB) (@) |(Pass/Fail)
0.1500 34.22 17.95 19.62 53.84 37.57 65.99 56.00 -12.15 -18.43 Pass
0.2420 30.87 11.11 19.63 50.50 30.74 62.02 52.03 -11.52 -21.29 Pass
0.5220 27.40 19.01 19.54 46.94 38.55 56.00 46.00 -9.06 -7.45 Pass
1.0420 16.88 5.90 19.55 36.43 25.45 56.00 46.00 -19.57 -20.55 Pass
4.3340 13.39 -0.17 19.73 33.12 19.56 56.00 46.00 -22.88 -26.44 Pass
11.4340 9.82 -2.45 20.11 29.93 17.66 60.00 50.00 -30.07 -32.34 Pass
REMARKS: L1 = Line One (Live Line)

FCC ID: 2AKIQ-ASW120
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Model No. ASW120 RBW,VBW 9 kHz
Environmental
s 22°C, 45% RH Test Mode Mode 2
Conditions
Tested by David Dong Line L2
Test Date May 23, 2017 Test Voltage AC 120V/60Hz
80.0 dBuV
aP: —
AVE:
\
= ;‘
40 J
| 6
/\[A\/\N peal
|
AVE
0.0
0.150 0.5 (MHz] 5 30.000
QuasiPeak | Average | Correction | QuasiPeak | Average | QuasiPeak | Average | QuasiPeak | Average | Remark
Frequency . . .. . . )
(MHz) Reading |Reading| Factor Result Result Limit Limit Margin Margin :
(dBuv) | (dBuV) | (dB) (dBuv) | (dBuv) | (dBuv) | (dBuv)| (dB) (dB) |(Pass/Fail)
0.1539 35.21 14.89 19.52 54.73 34.41 65.78 55.79 -11.05 -21.38 Pass
0.2460 30.19 8.40 19.54 49.73 27.94 61.89 51.89 -12.16 -23.95 Pass
0.2860 29.51 5.55 19.54 49.05 25.09 60.64 50.64 -11.59 -25.55 Pass
0.5220 28.07 19.80 19.54 47.61 39.34 56.00 46.00 -8.39 -6.66 Pass
0.5620 24.33 18.81 19.55 43.88 38.36 56.00 46.00 -12.12 -7.64 Pass
2.7700 15.18 3.35 19.75 34.93 23.10 56.00 46.00 -21.07 -22.90 Pass
REMARKS: L2 = Line Two (Neutral Line)
FCC ID: 2AKIQ-ASW120 Page 14/130
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Model No. ASW120 RBW,VBW 9 kHz
Environmental
c: 22°C, 45% RH Test Mode Mode 3
Conditions
Tested by David Dong Line L1
Test Date May 23, 2017 Test Voltage AC 240V/50Hz
80.0 dBuv
[#] o —
AVG:
31\
Lv\az‘
B
I
peak
AV
0.0
0.150 0.5 [MHz] b 30.000
QuasiPeak | Average | Correction | QuasiPeak | Average | QuasiPeak | Average | QuasiPeak | Average | Remark
Frequency . . . o . .
(MHz) Reading |Reading| Factor Result Result Limit Limit Margin Margin .
(dBuv) | (dBuv) | (dB) (dBuV) | (dBuv) | (dBuv) | (dBuv) | (dB) (@) |(Pass/Fail)
0.1621 36.76 18.99 19.62 56.38 38.61 65.35 55.36 -8.97 -16.75 Pass
0.1995 34.49 16.23 19.64 54.13 35.87 63.63 53.63 -9.50 -17.76 Pass
0.5701 27.20 14.48 19.56 46.76 34.04 56.00 46.00 -9.24 -11.96 Pass
1.0140 27.52 15.65 19.55 47.07 35.20 56.00 46.00 -8.93 -10.80 Pass
1.9060 18.55 6.02 19.70 38.25 25.72 56.00 46.00 -17.75 -20.28 Pass
4.8540 25.35 12.65 19.73 45.08 32.38 56.00 46.00 -10.92 -13.62 Pass
REMARKS: L1 = Line One (Live Line)
FCC ID: 2AKIQ-ASW120 Page 15/130
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Model No. ASW120 RBW,VBW 9 kHz
Environmental
s 22°C, 45% RH Test Mode Mode 3
Conditions
Tested by David Dong Line L2
Test Date May 23, 2017 Test Voltage AC 240V/50Hz
80.0 dBuwY
apP: —_—
AVEG:
Lw\wz\
:
LMH‘N’ 4 g
s el
’\})Mr ped
AV
0.0
0.150 05 (MHz) 5 30.000
QuasiPeak | Average | Correction | QuasiPeak | Average | QuasiPeak | Average | QuasiPeak | Average | Remark
Frequency . . .. . . )
(MHz) Reading |Reading| Factor Result Result Limit Limit Margin Margin :
(dBuv) | (dBuV) | (dB) (dBuv) | (dBuv) | (dBuv) | (dBuv)| (dB) (dB) |(Pass/Fail)
0.1516 37.47 16.31 19.52 56.99 35.83 65.91 55.91 -8.92 -20.08 Pass
0.2460 33.69 11.90 19.54 53.23 31.44 61.89 51.89 -8.66 -20.45 Pass
0.3540 26.43 12.75 19.53 45.96 32.28 58.87 48.87 -12.91 -16.59 Pass
0.5260 25.61 20.23 19.54 45.15 39.77 56.00 46.00 -10.85 -6.23 Pass
0.9500 26.79 12.89 19.56 46.35 32.45 56.00 46.00 -9.65 -13.55 Pass
4.1140 24.13 12.66 19.80 43.93 32.46 56.00 46.00 -12.07 -13.54 Pass
REMARKS: L2 = Line Two (Neutral Line)
FCC ID: 2AKIQ-ASW120 Page 16/130
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7.2. SPURIOUS EMISSIONS MEASUREMENT
7.2.1. CONDUCTED EMISSIONS MEASUREMENT
7.2.1.1. LIMITS OF CONDUCTED EMISSIONS MEASUREMENT

§15.247(d)specifies that in any 100 kHz bandwidth outside of the authorized frequency
band, the power shall be attenuated according to the following conditions:

If the peak output power procedure is used to measure the fundamental emission power to
demonstrate compliance to 15.247(b)(3)requirements, then the peak conducted output
power measured within any 100 kHz outside the authorized frequency band shall be
attenuated by at least 20 dB relative to the maximum measured in-band peak PSD level.

If the average output power procedure is used to measure the fundamental emission power
to demonstrate compliance to 15.247(b) (3) requirements, then the power in any 100 kHz
outside of the authorized frequency band shall be attenuated by at least 30 dB relative to
the maximum measured in-band average PSD level.

In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a),
must also comply with the radiated emission limits specified in 15.209(a) (see Section
15.205(c)).

7.2.1.2. TEST INSTRUMENTS

Name of . Last Due
Equipment Manufacturer Model Serial Number Calibration Calibration
Spectrum Analyzer Agilent N9010A MY55370330 02/21/2017 02/20/2018

7.2.1.3. TEST PROCEDURE (please refer to measurement standard)

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious
signals that require further investigation or measurements on the radiated emissions site.
The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is
set to 100 kHz. The video bandwidth is set to 300 kHz.

Measurements are made over the 9kHz to 26GHz range with the transmitter set to the
lowest, middle, and highest channels. No emission found between lowest internal
used/generated frequency to 10MHz - it is only recorded 10MHz to 26GHz.
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7.2.1.4. TEST RESULTS

Test Plot
IEEE 802.11b mode(Antenna 0)

CH Low (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54 - g
§ rL NSE-IN ALIGN ALUTO/M: o =

Marker 1 25.206361878729 GHz

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:=1010
IFGaln:Low Arten: 20 dB

Ref Offset 11 dB Mkr1 25.206 4 GHz

Ref 15.00 dBm -38.585 dBm

SCom~NanawN - S

“ |

H

CH Low (2.31GHz ~2.43GHz)

| Eryiaght Spectrum Analyres - Swept 54 < =
g -l e T, ALIGH ALTO/M T
Display Line -14.04 dBm . Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Heold:=1010
IFGaln:Low Atten: 20 dB
Mkr1 2.411 567 GHz
Ref Offset 11 dB
Ref 15.00 dBm ~ 5.959 dBm
oS i) i
R b Mﬁ)-‘-’w Pl Il i)
‘Start 2.31000 GHz
#VBW 300 kHz Sweep 2.000 ms (30000 pts)
KR MODE TRC| SCL X Y Py FUN W FLNCTION VALUE
III 111 1] 2.411 567 GHz 5959 dBm |

2400000 GHz . -51.080 dBm

“ |

H
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CH Mid (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

Rl NSE:IN  ALTGN ALTO/N

Marker 1 21.572695756525 GHz ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IFGaln:Low Atten: 20 dB

Mkr1 27
Ref Offset 11 dB
Ref 15.00 dBm -41.942 dBm

Stop 26.50 GHz

D68~ OO B R

-
So

=

STATUS

CH Mid (2.387MHz ~2.487MHz)

o Eryiaght Spectrum Analyzer - Swept 54
i KL

Display Line -14.59 dBm

Avg Type: Log-Pwr
PNO: Fast o 17ig: Free Run Avg|Hold:=1010
IFGaln:Low Arten: 20 dB

Mkr1 2.436 520 7 GHz
Ref Offset 11 dB d
Ref 15.00 dBm ) 5.409 dBm

Span 40.00 MHz|
#VBW 300 kHz

- la

=

STATUS
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CH High (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

Rl NSE:IN  ALTGN ALTO/N

Marker 1 2.625533184439 GHz ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IF Galn:Low Arten: 20 dB

Mkr1 2.625 5 GHz
Ref Offset 11 dB -
Ref 15.00 dBm -42.612 dBm

Stop 26.50 GHz

STATUS

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>10/10
IF Galn:Low Arten: 20 dB

Mkr1 =

o e b b AP g e i et

‘Start 2.45000 GHz
#Res BW 100 kHz #VBW 300 kHz

Stop 2.50000 GHz

1H'EERE; 2462 527 1 GHz 5,070 dBm

il N 1 I6000GHz 4 3 dBm

3

- . r ]
e e e ——
&

7

]

k]

10

11 5 S -
MEG STATUS
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IEEE 802.11b mode(Antenna 1)
CH Low (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN \ ALTGN ALITC)/N

Marker 1 4. 824276475883 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010
IFGaln:Low Arten: 20 dB

Mkr1 4.824 ¢
Ref Offset 11 dB P
Ref 15.00 dBm -41.907 dBm

[Start 0.01 GHz Stop 26.50 GHz
#Res BW 100 kHz

- OO~ OO B R

“ |

=

STATUS

CH Low (2.31GHz ~2.43GHz)

| Eryiaght Spectrum Analyres - Swept 54 < =
R NSE:IN AL ALIGN AUTO/N 02:38:07 M)
Display Line -14.56 dBm ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Heold:=1010
IF Galn:Low Arten: 20 dB
Ref Offset 11 dB
Ref 1 dBm
Sweep 2.000 ms (30000 pts
III IERER 2411571 GHz | 5.436 dBm|

2,400 000 GHz -52.404 dBm

“ |

H
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CH Mid (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL ——  ALTGN ALTO/N

Marker 1 4. 874609153638 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010
IFGaln:Low Arten: 20 dB

Mkr1 4.874 6 GHz
Ref Offset 11 dB
Ref 15.00 dBm -42.944 dBm

Stop 26.50 GHz

STATUS

o Eryiaght Spectrum Analyzer - Swept 54
i KL

Display Line -14.69 dBm

02:40:06
TR

Avg Type: Log-Pwr
PNO: Fast o 17ig: Free Run Avg|Hold:=1010
IFGaln:Low Arten: 20 dB

Mkr1
Ref Offset 11 dB P
Ref 15.00 dBm ) 5.306 dBm

Pt prmaingamnbdrisioas

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz

SCom~Na AN -

- la

=

STATUS
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CH High (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

Rl NSE:IN b ALTGN ALITO/N

Marker 1 22.888409613654 GHz ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IF Galn:Low Arten: 20 dB

Ref Offset 11 dB Mkr1 22.888 £
Ref 15.00 dBm -43.244

Stop 26.50 GHz

STATUS

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>10/10
IF Galn:Low Arten: 20 dB

Mkr1 =

T A e S Py

‘Start 2.45000 GHz
#Res BW 100 kHz

Stop 2.50000 GHz

S om e a .

-

STATUS
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IEEE 802.11g mode (Antenna 0)
CH Low (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN BLIGN ALTO/N
Marker 1 21.360768692290 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010

IFGaln:Low Arten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

- OO DO R

“ |

STATUS

=—re

CH Low (2.45GHz ~2.5GHz)

P Keysaght Spectrum Analyzer - Swept SA —

D 0 AT
Display Line -17.64 dBm . Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Heold:=1010
IF Galn:Low Arten: 20 dB
Mkr1 2.414 575 GHz
Ref Offset 11 dB
Ref 15.00 dBm 2.362 dBm

Il ENEE! ¥ ] 2362 dBm|
¥ | 41270 dBm

-

HiB
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CH Mid (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN \ ALTGN ALITC)/N
Marker 1 22.908719290643 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:>10M10
IF Galn:Low Atten: 20 dB

Mkr1 22.908 7 GHz
Ref Offset 11 dB o
Ref 15.00 dBm -43.207 dBm

Stop 26.50 GHz

STATUS

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>10110
IF Galn:Low Arten: 20 dB

Mkr1 2.439 520 8 GHz
Ref Offset 11 dB
Ref 15.00 dBm 1.826 dBm

i e ——

Span 40.00 MHz|
#VBW 300 kHz

“ |

=

STATUS

FCC ID: 2AKIQ-ASW120 Page 25/130
This report shall not be reproduced except in full, without the written approval of Compliance Certification Services.



Compliance Certification Services (Shenzhen) InC.  report No.: c170428z01-rP1-1

CH High (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN by ALIGN ALITO/N

Marker 1 2.599925330844 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010
IF Galn:Low Atten: 20 dB

Mkr1 2.599 9 GHz
Ref Offset 11 dB
Ref 15.00 dBm -39.955 dBm

Stop 26.50 GHz

STATUS

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>10/10
IF Galn:Low Arten: 20 dB

Mkr1 z 4 527 2 GHz
2.481 dBm

Wy 8
A —
A FL A, P FRPSFTTITONTOR PR T

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (30000 pts)

SComum e

-

STATUS
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IEEE 802.11q mode (Antenna 1)
CH Low (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN \ ALTGN ALITC)/N

Marker 1 16.969463315444 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010
IFGaln:Low Arten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

[Start 0.01 GHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz

=D 0~ OO e G

“ |

=

STATUS

CH Low (2.31GHz ~2.43GHz)

[ Erysaght Spectrum Analyzes - Swerpt S4
i nL NSE:IN \ALIGN ALTO/N
Display Line -18.40 dBm ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Heold:=1010
IFGaln:Low Atten: 20 dB

Ref Offset 11 dB Mkr1 2.414 .{'Jf) 7 GHz
Ref 15.00 dBm 1.605 dBm

'Start 2.31000 GHz
#Res BW 100 kHz

e E
= O D 00~ O B G RO

HiB

STATUS
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CH Mid (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN \ ALTGN ALITC)/N
Marker 1 25.501293709790 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010
IF Galn:Low Atten: 20 dB

Mkr1 25.501 3 GHz
Ref Offset 11 dB
Ref 15.00 dBm -38.845 dBm

Stop 26.50 GHz

STATUS

[ Eeysaght Spectrum Analyzes - Swerpt 54
i nL NSE:IN \ALIGN ALTO/N
Display Line -18.05 dBm ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IFGaln:Low Atten: 20 dB

Mkr1 2.435 752 6 GHz
Ref Offset 11 dB
Ref 15.00 dBm 1.949 dEm

sl it

Ai A
i et

Span 40.00 MHz|
#VBW 300 kHz

“ |

=

STATUS
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CH High (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

Rl NSE:IN  ALTGN ALTO/N

Marker 1 16.281583386113 GHz ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IFGaln:Low Atten: 20 dB

Mkr1 16.281 6 GHz
Ref Offset 11 dB o AT
Ref 15.00 dBm -43.488 dBm

Stop 26.50 GHz
#VBW 300 kHz

STATUS

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>10/10
IF Galn:Low Arten: 20 dB

Mkr1 =

o
L "Falw:ﬁw!‘“‘lh

At i it e

‘Start 2.45000 GHz

Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz

SComum e

-

STATUS
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IEEE 802.11n HT20 MHz mode (Antenna 0)
CH Low (10MHz ~26.5GHz)

[ Eeysaght Spectrum Analyzes - Swerpt 54
i kL NSE:IN b ALTGN ALITO/N
Marker 1 16.925311843728 GHz ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IF Galn:Low Arten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

Stop 26.50 GHz
#VBW 300 kHz Sweep 88.00 ms (30000 pts)

=D 0~ O B

“ |

=

STATUS

CH Low (2.31GHz ~2.43GHz)

| Eryiaght Spectrum Analyres - Swept 54
Display Line -17.12 dBm ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Heold:=1010
IFGaln:Low Atten: 20 dB
Ref Offset 11 dB
Ref 15.00 dBm
J.MWA{M%LWW&-M
‘Start 2.31000 GHz
#Res BW 100 kHz #VBW 300 kHz
IIl 1 2413331 GHz | 2878 dBm|
2 2.400 000 GHz -40.071 dBm
3
4
5
&
7
B
k]
10
e 1 I B
MEG ETATUS
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CH Mid (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN BLIGN ALTO/N

Marker 1 22.906953231774 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010
IF Galn:Low Atten: 20 dB

Mkr1 22.907 0 GHz
Ref Offset 11 dB a
Ref 15.00 dBm -42.666 dBm

Stop 26.50 GHz

S om~NanaL N -

“ |

=

STATUS

CH Mid (2.387MHz ~2.487MHz)

e Eeysaght Spectrum Analyzes - Swept 54
i L NSE:IN \LIGN ALITO!N:
Display Line -17.80 dBm _ Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IF Galn:Low Arten: 20 dB
Ref Offset 11 dB Mkr1
Ref dBm

TN
| i e

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz

- OO DO R

“ |

=

STATUS
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CH High (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

Rl NSE:IN  ALTGN ALTO/N

Marker 1 17.055117170572 GHz ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IFGaln:Low Atten: 20 dB

Mkr1 17.055 1 GHz
Ref Offset 11 dB o oA
Ref 15.00 dBm -43.181 dBm

Stop 26.50 GHz
Sweep 88.00 ms (30000 pts)

STATUS

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>10/10
IF Galn:Low Arten: 20 dB

Mkr1 =

§1

(. N |
LR PV T
¥

A,
ML ST T W ey rm—— e

‘Start 2.45000 GHz

Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz

Sweep 2.000 ms (30000 pts)

ODE TRC| SCL Y FUNCTIO Fi oTH 3

SComum e

-

STATUS
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IEEE 802.11n HT20 MHz mode (Antenna 1)
CH Low (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54 . g
§ rL NSE-IN ;
Marker 1 25.624917830594 GHz

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:=1010
IFGaln:Low Arten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

Start 0.01 GHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 88.00 ms (30000 pts)

- DD~ OO B G R

“ |

=

STATUS

[ Erysaght Spectrum Analyzes - Swerpt S4 p—r
§ nL NSE-IN  ALTGN ALTO/N
Display Line -17.91 dBm ) Avg Type: Log-Pwr

PNO: Fast 179 Free Run Avg|Heold:=1010

IFGaln:Low Atten: 20 dB

Mkr1 2.410 811 GHz
Ref Offset 11 dB P
Ref 15.00 dBm 2.094 dBm

L
. i e T N T e
I e i

‘Start 2.31000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (30000 pts)

]

2410811 GHz |
2400000 GHz . -~

SCom~NaaawN S

“ |

H
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CH Mid (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

KL NSE:IN BLIGN ALTO/N

Marker 1 17.047169905664 GHz ) Avg Type: Log-Pwr
PNO: Fast o) Trig: Free Run Avg|Hold:=1010
IF Galn:Low Atten: 20 dB

Mkr1 17.047 2 GHz
Ref Offset 11 dB = -
Ref 15.00 dBm -43.143 dBm

Stop 26.50 GHz
#VBW 300 kHz Sweep 88.00 ms (30000 pts)

S oo m Do b

“ |

=

STATUS

CH Mid (2.387MHz ~2.487MHz)

[ Eeysaght Spectrum Analyzes - Swerpt 54
i nL NSE:IN \ALIGN ALTO/N
Display Line -17.69 dBm ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IFGaln:Low Atten: 20 dB

Ref Offset 11 dB Mkr1
Ref dBm

bl T

it

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz

- OO DO R

“ |

=

STATUS
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CH High (10MHz ~26.5GHz)

o Eryiaght Spectrum Analyzer - Swept 54

Rl NSE:IN  ALTGN ALTO/N

Marker 1 25.698209273643 GHz ) Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>1010
IF Galn:Low Arten: 20 dB

Mkr1 25.698 2 GHz
Ref Offset 11 dB
Ref 15.00 dBm -38.420 dBm

Stop 26.50 GHz
#VBW 300 kHz

STATUS

[ Eryiaght Spectrum Analyzer - Swept 54
i KL

Display Line -17.77 dBm

Avg Type: Log-Pwr
PNO: Fast 179 Free Run Avg|Hold:>10/10
IFGaln:Low Arten: 20 dB

Ref Offset 11 dB

Y
g
L L 1k
i R T STV PR T

‘Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz

=

S S0 m @ o R

“ |

=

STATUS
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IEEE 802.11n HT40 MHz mode (Antenna 0)
CH Low (10MHz ~26.5GHz)

[ Keysight Spectium Anahyzer - Swept 54
R

Marker 1 2.625533184439 GHz Avg Type: Log-Pwr
PNO: Fast (50 TTig: Free Run AvglHold:> 10110
IFGain:Low Atten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

Stop 26.50 GHz

CH Low (2.31GHz ~2.45GHz)

[ Keysight Spectium Anahyzer - Swept SA

Display Line -19.56 dBm Avg Type: Log-Pwr
PNC: Fast (50  Trig: Free Run Avg|Hold:>1010
IFGain:Low Atten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

) N kbl

iStart 2.31000 GHz B
HRes BW 100 kHz #VBW 300 kHz

425 B31 GH 0.441 dBm
2.400 000 GHz | -36.676 dBm |
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CH Mid (10MHz ~26.5GHz)

[ Keysight Spectium Anahyzer - Swept SA

o FL R
Marker 1 2.599925330844 GHz
PNO: Fast ) Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

#VEBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>10/10

Mkr1 2.599 9 GHz
-41.581 dBm

[ Keysight Spectium Anahyzer - Swept SA
i R R

‘leplay Line -19.54 dBm

PNC: Fast (50  Trig: Free Run
IFGain-Low Atten: 20 dB

Ref Offset 11 dB
Ref 15.00 dBm

PO B I
s |

W
r'd

poe”
RrY
Ve

Center 2.43700 GHz

H#Res BW 100 kHz #VEBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>10/10

Mkr1 2.440 781 GHz
0.460 dBm

o) inartvistestwantesnlonminy  paslnaelnoloialosbbogmtrsuisd

MK, MODE TRE) SCL X ¥

N N [ 2.440 781 GHz
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CH High (10MHz ~26.5GHz)

[ Keysight Spectium Anahyzer - Swept 54

Marker 1 2.600808360279 GHz Avg Type: Log Pur
PNO: Fast 0  1rig: FreeRun Avg|Held:> 10110
IFGain:Low Atten: 20 dB

Ref Offset 11 dB. Mkr1 2.600 8 GHz

Ref 15.00 dBm -37.623 dBm

Stop 26.50 GHz

Avg Type: Log-Pwr
PHO: Fast (0 Trig: FreeRun AvglHeld:>1010
IFGain:Low Atten: 20 dB
Ref Offset 11 dB Mkr1 2.449 535 3 GHz
Ref 15.00 dBm . dBm|
1
v oaoadod |
on Aty rv-mmufm.n..'“im.ﬁ_,m.m.‘

W

#VEBW 300 kHz
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IEEE 802.11n HT40 MHz mode (Antenna 1)
CH Low (10MHz ~26.5GHz)

[ Keysight Spectium Anahyzer - Swept 54
R R

Marker 1 26.129127637588 GHz o ~ Avg Type:LogPur
PNO: Fast 50 Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 20 dB

Ref Offset 11 dB Mkr1 2
Ref 15.00 dBm -3

Stop 26.50 GHz

CH Low (2.31GHz ~2.45GHz)

[ Keysight Spectium Anahyzer - Swept SA

Display Line -20.03 dBm i Avg Type: Log-Pur
PNC: Fast (50  Trig: Free Run Avg|Hold:>1010
IFGain:Low Atten: 20 dB
Ard 2 TS
Ref Offset 11 dB Mkr1 2.417 071 GHz

Ref 15.00 dBm -0.033 dBm

iStart 2.31000 GHz
HRes BW 100 kHz

SATAIMRL -0.033 dBm
2,400 000 GHz | -36.381 dBm |
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Compliance Certification Services (Shenzhen) InC.  report No.: c170428z01-rP1-1

CH Mid (10MHz ~26.5GHz)

(o Meytight Spectium Anabyzer - Swept 54

0 L ¥ NO F
Marker 1 21.559450315011 GHz Avg Type: Log-Pwr
PHO: Fast (0  1rig: FreeRun AvgHeld>10110
IFGain:Low Atten: 20 dB

Ref Offset 11 dB Mir1
Ref 15.00 dBm

Stop 26.50 GHz

02:55:25 AMJun 21, X

(o Meytight Spectium Anabyzer - Swept 54

0 R G WO R
Display Line -19.59 dBm i Avg Type: Log-Pwr
PNC: Fast (50  Trig: Free Run AvgHold:> 10110
IFGain:Low Atten: 20 dB

Ref Offset 11 dB Mkr1 2
Ref 15.00 dBm

’1

) R Ly
SR T T e A PR S | N
S i b T R J,“.ﬂ_:
W

Span
#VEBW 300 kHz eep 2.000 ms (3

MR MODE TRC| SCL 3 UHCTION FLNCTION WADTH FLUNCTION VALUE
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